
1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

1 7  

l a  

19 

2 0  

2 1  

2 2  

23 

2 4  

25 

BEFORE THE FLORIDA PUBLIC SERVICE COMMISSION 

In  r e :  Emergency Petition by 
D . R .  Horton Custom Homes, Inc. 
to eliminate authority of 
Southlake Utilities, Inc .  to 
collect service availability 
charges and AFPI charges in Lake 
County 

I n  re: C o m p l a i n t  by D . R .  Horton 
Custom Homes, Inc. against 
Southlake Utilities, Inc .  In 
Lake County regarding collection 
of ce r t a in  AFPI charges. 

Q .  

A. 

Q. 

A. 

Q -  

A. 

Q. 

A .  

)DOCKET NO. 981609-WS 

) 

) 

1 
1 

)DOCKET NO. 980992-WS 
) 
1 

) 

TESTIMONY 
OF 

JOHN F. GUASTELLA 
[...]
transfer of t h e  permitted facility. In accordance with General Condition 
fll of this permit, this pennit i s  tranaferable on ly  upon Department 
approval. The new owner muet apply, by letter, for a 
w i t h i n  30 days. 

transfer of permit 

STATE OF FLORXDA 
OF E N V I R O ~ X E ~ ~ L  

DEPARTmNT 
PROTECTION 

/ Dis t r ic t  Director 

.DER Form 17-1.201(5) Effective November 30, 1982 Page 4 Of 4 



DOCKET NOS. 980922-WS AND 981609-WS 
EXHIBIT NO. JFG-4 
J. GUASTELLA EXHIBIT NO. 
FDEP WATER PERMIT - 1.075 MGD D e part rr, 

Envi ron men tal P rotect i on 
Lawton Chiles 

Governor 

Perm ittee: 
Southlake Utilities, Inc. 
800 U.S. Highway 27 
Clermont, FL 3471 1 

Attention: Robert L. Chapman, 111 
President 

Central District 
33 I9 Maguire Boulevard. Suite 232 

Orlando. Florida 32803-3767 

Permit Number: WC35-0080599-004 
Date of Issue: 
Expiration Date: 061 15/99 
County: Lake 
Project: SouthIake Utilities 

Second Hydropneumatic Tank 

Virginia B. Wecherell 
Secretary 

This permit is issued under the provisions of Chapter 403, Florida Statutes, and Florida Administrative 
Code Rule 62-555, (F.A.C.). The above named permittee is hereby authorized to perform the work 
shown on !he application and approved drawing, plans, and other documents attached hereto or on file 
with the Department and made a part hereof and specifically described as foIlows: 

This project consists of installing a second 15,000-gal1011 hydropneumatic tank at the Southlake UtiIities 
Water Plant 2 1. Included are associated eight-inch ductile iron and PVC yard piping, valves, controis and 
appurtenances. The effective volume of the tank wiIl be 11,200-gallons. Combined with the effective 
volume of the existing 15,000-gallon tank, this will expand the mxximum daily design capacity of the 
plant to 1,075,200 gpd or 1,365 eru’s. This will require a minimum CIass C or higher certified water 
plant operator on-site for five visits per week and on weekend visit (no increase over current staffing 
requirement). 

The project is located on the east side of U.S. Highway 27 north of U.S. Highway 192 in Section 35, 
Township 24 South, Range 26 East at Latitude 25 2 1 40 N, Longitude 8 1 4 1 16 West. 

General Conditions are attached to be distributed to the permittee only. 

DEf FORM 62-1.201(5) Effective November 30, 1982 Pa, *e 1 of4  0 

“Protea Conserve and Manage Florida’s Environment and Naturul Resources” 



. s 

GENERAL COW0 ITIWS: 

The terms, c a d i t i o m ,  requirements, limitations and r e s t r i c t i o n s  se t  forth in this permit, are "penit conditionsi* and are 
b i d i n g  ard enforceable pursuant to Sections 403,141, 403.727, o r  403.859 through 403.561, F.S. The P m i t t e e  is placed cn 
n a t i c e  that the bepartmnt uill review t h i s  permit pcricdically end my initiate enforce" action for any violation of 
these conditiorrs. 

* 
2. 

3 .  

4. 

5 .  

6 .  

This p e r m i t  i s  valid onty for the speci f ic  processes a d  - rat ions applicd for and indicated in the approved drauings o r  
exhibits. Any unauthorized deviation from the aproved drawings, exhibits, specifications, o r  conditions of  this penit my 
constitute grounds for revocation and mforcemnt action the Department. 

As provided in subsectians 403.087(6) and 403.722(5) ,  F.S., the isswncc o f  this pnnit does not convey any vested rishts o r  
any exclusive privileges. Weither does it authorize any injury t a  public or private property or any invasion of personal 
rights, nor any infringmnt of feierat, state, o r  (oca1 laus or regulations. This permit is not a waiver of or approval o f  
any other Departmnt permit t h a t  m y  tx required f o r  other aspects of t h e  total project which are  not addressed i n  t S i s  
permit. 

This permit conveys no title to Lad or water, does not constitute State recognition or acknowledgemnt of title, ark daes 
not constitute authority for the  use of subnerged l a rds  unless herein provided and the necessary title o r  leasehold 
interests have been -obtained f r m  the State, dnly the Trustees of the Internal lrrprovement Trust Fund may express S:ate 

opinion as t o  title. 

This permit does not relieve the permittee from liability for harm or  injury to hurran health or uelfare, aninral, o r  plan: 
l i f e ,  o r  property caused by the construction or operation o f  this permitted source, or fran penalties therefore; nor dces i t  

allow the p e r m i t t e e  to cause pollution in contravention of Florida Statutes and D e p a r t m n t  rules, unless specifically 
authorized by an order from the Department. 

The permittee shall properly operate and maintain the facility a d  systerrs o f  treatment and control C a d  r?!a:d 
aFprtenances1 that are install& and used by the permittee ro achieve cctrpliance uith the conditions of t h i s  perair, as 
required by Department rules. this provision includes the operation o f  backup o r  auxiliary facilities or similar s y s t s  
rhen necessary t o  achieve compliance with the conditions o f  the permit and vhen required by Department rules. 

7. The permittee, by accepting this permit, specifically agrees to altou authorized Department personnel, y n  presentat ion af  
credentials or o t h e r  docmnts  as my be required by tau and at reasonable rims, access to the premises uhere the Fern i t ted 
activity is located or  conducted to: 

l a )  Have access to and copy any records that rust  be kept d e r  conditions of  the p e r m i t ;  
( 5 )  Inspect the facility, q u i p n t ,  practices, o r  operations regulated o r  required d e r  t h i s  permit; and 
(c)  Sanple o r  mnitar any substances or  parameters at any tocation reasonably necessary to assure carpliance 

permit o r  Depgrtment rules. 
with this 

Reasonable t ime may depend on the nature o f  the concern k i n g  investigated. 

8. I f ,  for any reason, the permittee does not corrply with or uill bc mable  to comply with any ccdirian o r  1imita:ion 
specified in this permit, the permittee shall imediatety provide the D e p a r t m t  with the f o l l o w i n g  information: 

( a 1  A description o f  and cause of nonconpliance; and 
(b) The period o f  noncotrpliance, including dates and times; or, i f  not corrected, t h e  anticipted tire the 

noncqliance is expected t o  continue, and steps being taken to reduce, eliminate, and prevent recurrence of  the 
noncotrpt iance. 

The permittee shall b responsible f o r  any and all damages vhich may result a d  m y  be subject to enforcement action by the 
Department for  penalties or f o r  revocation o f  this permit. 

- 
.ective M o v d e r  30, 1982 

Page 2 of 



Permittee: 
Southlake Utilities, Inc. 
SO0 U.S. Highway 27 
Clermont, FL 3471 1 

Attention: Robert L. Chapman, 111 
President 

SPECIFIC CONDETIOXS: 

1. 

2. 

3 .  

4. e 5.  

Permit Number: WC35-0080599-004 * 

Date of Issue: 
Expiration Date: 0611 5/99 
County: Lake 
Project: Southlake Utilities 

Second Hydropneumatic Tank 

General condition number 13 does not apply. 

X LETTER OF C L E . . W C E  MUST BE ISSUED BY T I E  DEPARTMENT TO YOU PRIOR TO 

SUBJECT TO APPROPRIATE ENFORCEMENT ACTION. To obtain clearance of the facilities for 
service, the engineer of record shatl submit a "Request for Letter of Release to Place Water SuppIy 
System into Service" P E P  Form 62-555.900(9)] to the Department, a copy of this permit, and a 
copy of satisfactory bacteriological sample results taken on two consecutive days from the new 
hydropneumatic :mk. 

YOUR PLACIXG M S  PROECT P X O  SERVICE OR YOU, THE PEEtAITTEE, S I W L  BE 

Where water and sewer mains cross with less than 18" verticaI clearance, the sewer will be 20' of 
either ductile iron pipe or concrete encased vitrified clay or PVC pipe, centered on the point of 
crossing. When a water main parallels a sewer main a separation, measured edge to edge, of at least 
10' should be maintained where practical. 

This permit does not pertain to any wastewater, stormwater or dredge and fill aspects of this project. 

The permittee will promptly notify the Department upon sale or legal transfer of the permitted 
facility. In accordance with General Condition $1 I of this permit, this permit is transferabIe only 
upon Department approval. The new owner must apply, by letter, for a transfer of permit within 30 
days. 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL, PROTECTION 

-am Administrator 1 
W a w  Facilities 

ISSUED -- I /49 8' 

DEP FORM 62- I .2O1(5) Effective November 30,1982 Page 4 of 4 

PittmanUJ080599-004 



DOCKET NOS. 980922-WS AND 981609-WS 
EXHIBIT NO. JFG-5 
J. GUASTELLA EXHIBIT NO. 

Lawcon Chiles 
Governor 

FDEP WASTEWATER PERMIT - 

Departm 0 . 5 5 0  MGD 

Environmental Protection 

0.300.-MGD TO 

Central District 
33 t 9 Maguire Boulevard, Suite 232 

OrIando, Florida 32803-3767 
Virginia B. Wetherell 

Secretary 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PEFMI-lTEE: 

Southlake Utilities, Inc. 
Mr. Robert L. Chapman III 
President 
800 South U.S. Highnay 27 
Clennonf, FL 3471 1 

PERMIT NUMESER: E A 0  1063.1 

EXPIRATION DATE: November I, 2001 
FACILITY LD. NO: EA010634 
PATS NUMBER: 279703 
GMSLD.NO: . 3035P05827 

ISSUANCE DATE: 1 1 1  26 1% 

FACILITY: 

Southfake Utilities WWTF 
U.S. Highway 27 South 
Lake County 
Clermont, FL 
Latitude: 28' 23' 39" N 0 Longitude: 81' 43' 58" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the 
Florida Administrative Code. The above named permittee is hereby authorized to construct and operate 
the facilities shown on the application and other documents attached hereto or on file with the Department 
and made a part hereof and specifically described as folIows: 

TREATMENT FACILITIES: 

An e>risting 0.300 mgd annual average daily flow (FLADF) permitted capacity ex-tended aeration activated 
sludge domestic wmewater treatment plant to be expanded to 0.550 MGD AADF by adding a new 
104,167 gallon clarifier. The facility will consist of influent screening and grit removal, flow 
equalization, aeration, secondary clarification, chlorination and aerobic digestion of residuals with: 

REUSE: 

Land Application: Rente the existing 0.300 mgd AADF permitted capacity rapid rate infiltration basins 
(ROO1) to 0.550 mgd AADF and consisting of two percolation ponds with a total wetted area of 3.088 
acres (67,250 square feet each). Land application system ROO1 is located approximately at latitude 28' 
23' 39" N, longitude 81' 43' 58" W. 

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions as set forth 
in Pages 1 through 16 of this permit 

"Protect, Conserve and Manage Florida's Environment and Natural Resources" 



E 
3 



fERMI?TEE: SouthIakt utilities, Inc. PE- Nupu1I3ER: FLAO 10631 
800 South US. Highway 27 
Clermonh FL 347 11 

EXPIRATION DATE: November 1,2001 
FACILW. southlakc utilities WWTF 

2. 

3. 

4. 

3. 

6. 

Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A 
I. and as described below: 

Row meters shaU be utilized to meanrre flow and caliirattd at least annually. [62-601.200(17) and 
.500(6), 5-31-93] 

The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not 
exceed 200 per 100 mL of reclaimed water sample. The geometric mean of the f d  coliform values for 
a mini" of 10 samples of reclaimed water, each collected on a separate day during a period of 30 
con&ative days (monthly), shall not exceed 200 per 100 mL of sample. No more than 10 percent of the 
samples collected (the 90th percentile value) during a period of 30 consecutive days shall exceed 400 
f d  coIiform values per 100 mL of sample. Any one sample shall not exceed 800 fecal coliform values 
per 100 mL of sample. Note: To report the 90th percentire value, list the fecal coliform values obtained 
during the month in ascending order. Report the value of the sample that corresponds to the 90th 
percentile (multiply the number of samples by 0.9). For example, for 30 samples, report the 
corresponding fecal coliform number for the 27th value of ascending order. [62-600.410(4)(~). 6-8-93] 

A minimum of 0.5 mgL total residual chlorine must be maintained for a minimum contact t h e  of 15 
minutes based on peak hourly flow. [6&6U0.410(4)(b), 6-8-93] 

Nitrate nitrogen (NQ) concentration in the witer discharged to the percolation ponds shall not ex& 
12.0 mg/L, or as required to comply with Chapter 62-610, F.A.C. [62-610..510, 1-9-96] 



P 
N 

d 



PERMITEE: Southlake Utilities, Inc. P E W  NUMBER: FLA010635 

2. 

3. 

4. 

5. 

6.  

7. 

8. 

9. 

800 South US. Highway 27 
ClermonL FL 3471 1 

EXPIRATION DATE: November 1,2001 
FACILITY: Southlake Utilities 

Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1 and 
below: 

described 

~ Raw influent to surge tank I 
Influent samples shall be collected so that they do not contain digester supernatant or return activated 
sludge, or any other plant process recycled waters. [62-601.500(4), 5-31-93] 

Parameters which must be monitored as a result ofa d a c e  water discharge shall be analyzed using a 
SuEicientty sensitive method in accordance with 40 CFEt Part 136. Parameters which must be monitored 
as a result of a ground water discharge (i.e., underground injection or land application ?stem) skidl be 
analyzed in accordance with Chapter 6260 1, F.AC. [62-620.610(18), 11-29-94] 

The permittee shaIl provide safe access points for obtaining representative influent, reclaimed Rater, and 
effluent sampIes which are required by this-hrmit. [62-601.500(S); 5-3f-931 

During the period of operation authorized by this permit, the permittee shall complete and submit to the 
Department on a monthly basis Discharge Monitoring Report(s) (DMR), Form 62620.910(10), as 
attached to this permit. The permittee shall make copies of the attached DMR form@) and shall submit 
the completed DMR form(s) to the Central District Office at the address speci6ed in Permit Condition 
I.B.9. by the twenty-eighth (28th) of the month following the month of operation , [62-620.610(18), 11- 
29-9~][6~-601.300(1), (2), and (3). 5-31-93] 

During the period of operation authorized by this permit., reclaimed-water or effluent shall be monitored 
annually for the primary and secondary drinking water standards contained in Chapter 62-550, F.AC., 
(except for turbidity, total coliforms, color, and corrosivity). Twenty-four hour composite samples shall 
be used to anaIyze reclaimed water or effluent for the p~rimary and secondary drinking water standards. 
These monitoring results shall be reported to the Department annuaIly on the Reclaimed Water or 
Effluent Analysis Report, Form 62-601.900(4), or in another format if requested by the pennittee and if 
approved by the Department as being compatible with data entry into the Department’s computer system. 
During years when a permit is not renewed, a certification stating that no new nondomestic wastewater 
dischargers have been added to the collection system since the last reclaimed water or effluent analysis 
was conducted m y  be submitted in lieu of the report The a n n d  reclaimed water or effluent analysis 
report or the certification shall be completed and submitted in a timely manner so as to be received by the 
Department’s CentraI District Office by November 1 of each year. [62-601.300(4), 5-31-93][62- 
6Uf. 500(3), 5-31-93 J 

The permittee shall submit an annual report of reclaimed water utilization using Form 62- 
610.300(4)(a)2. by January 1 of each year. [62-610.870(3), 1-9-96] 

Unless specified otherwise in this permit, all reports and notitications required by this permit, including 
24-hour notifications, shall be submitted to or reported to, as appropriate, Lake County Environmental 
Management and the Department’s Central District m c e  at the address specified below: 

Florida Department of Environmental Protection 